
IINN
SS

TT
RR

UU
CC

TT
IIOO

NN
SS

  PP
OO

UU
RR

  LLEE
  DD

HH
--3355

RR
EE

MM
AA

RR
QQ

UU
EE

::  Les chiffres entre ( ) renvoient à la liste de pièces de
rechange

AA
..  GG

uuiinnddeeaauu  eett  bboossssooiirr  mm
oonnttééss  eennsseemm

bbllee
1.D

évisser les vis (3) et (4) et retirer le couvercle (1) du D
eckH

and.
2.P

lacer la base (18) et le bossoir (53) à l’em
placem

ent de m
ontage

voulu.V
eiller à ce que lorsque le D

eckH
and fonctionne et que l’ancre

est rentrée elle ne touche pas le bateau.
3. AA

vvaanntt  ddee  ppeerrcceerr,,  ss’’aassssuurreerr  qquu’’iill  nn’’yy  aa  ppaass  dd’’oobbssttaacclleess  ssoouuss  llaa  ssuurr--
ffaaccee  ddee  mm

oonnttaaggee..  R
apporter l’em

placem
ent d’au m

oins 4 des 6
trous percés dans la base et les quatre trous percés dans le bossoir.
P

ercer les trous m
arqués avec un foret de 8,33 m

m
 (

21¼
64in.) pour

les trous de la base et un foret de 6,74 m
m

 (
17¼

64in.) pour les trous
du bossoir.

DDEECCKKHHAANNDD  3355DDEECCKKHHAANNDD  33555

NN
OO

TT
EE

::  N
um

bers in ( ) are item
 num

bers referring to parts diagram
.

AA
..  WW

iinncchh  aanndd  DD
aavviitt  mm

oouunntteedd  ttooggeetthheerr  
1.R

em
ove D

eckH
and cover (1) by rem

oving cover screw
s, item

s (3)
and (4).
2.P

lace the base (18) and the davit (53) in your desired m
ounting

location.M
ake sure that w

hen the D
eckH

and is operating or in a
stow

ed position, the anchor does not com
e in contact w

ith the boat.
3. MM

aakkee  ssuurree  tthheerree  aarree  nnoo  oobbssttrruuccttiioonnss  uunnddeerr  tthhee  mm
oouunnttiinngg  ssuurrffaaccee

pprriioorr  ttoo  ddrriilllliinngg.M
ark at least 4 of the 6 pre-drilled bolt hole location

provided in your base for drilling.A
lso m

ark all 4 pre-drilled bolt hole
locations provided in your davit for drilling.D

rill through the m
arked

holes in the base using a 
21/64" drill bit, and through the m

arked
holes in the davit using 

17/64" drill bit.

w
inch assem

bly
guindeau

davit assem
bly

bossoir

1

2

3

4

6

78

9

9
10

11
11a

12

13

14

15

16

17

45
46

48

47

14a

53

54

56

57

58

59

55

59

DH-35 ONLY

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com



PP
OO

SS
EE

  DD
EE

  LL’’AA
NN

CC
RR

EE
  SS

UU
RR

  LLEE
  DD

HH
--1188

L’ancre est fournie avec 18 m
 (60 ft) de corde de Ø

 4,75 m
m

 (
3¼

16in.).D
es

cordes de diam
ètre inférieur ou d’un autre type sont déconseillées.

1.S
ortir du tam

bour (15) l’extrém
ité libre de la corde et en dérouler au

m
oins 0,9 m

 (3 ft) .
2.E

nfiler la corde dans le guide (45) puis dans le trou de Ø
 63 m

m
 (2

1¼
2

in.) à l’avant de la base (18).T
irer le m

ou par l’ouverture.
3.Faire passer la corde dans le trou au som

m
et de l’ancre et la faire

sortir par le trou de sortie.
4.Faire un nœ

ud (de préférence un nœ
ud d’arrêt) à l’extrém

ité de la
corde pour l’em

pêcher de sortir par le trou (voir schém
a ci-dessus).

DDEECCKKHHAANNDD  1188DDEECCKKHHAANNDD  1188

AA
TT

TT
AA

CC
HH

IINN
GG

  TT
HH

EE
  AA

NN
CC

HH
OO

RR
  OO

NN
  DD

HH
--1188

Your A
nchor is provided w

ith sixty-feet of 3/I6" diam
eter rope.T

he use of sm
all-

er diam
eter or alternate style ropes is not recom

m
ended.

1.R
elease free end of rope from

 spool (15), unroll a m
inim

um
 of three-

feet from
 the spool.

2.T
hread free end of rope through rope guide (45) then 2

11//22" diam
eter

opening in front of base (18).P
ull slack through opening.

3.T
hread rope through hole in top of anchor.P

ull rope through exit hole.
4.T

ie a knot securely in end of rope such that rope w
ill not pull through

hole.A
 figure 8 knot is recom

m
ended.(S

ee diagram
 below

.)
IINN

SS
TT

RR
UU

CC
TT

IIOO
NN

SS
  FF

OO
RR

  DD
HH

--3355

figure 8 knot
nœ

ud d’arrêt
spool
tam

bour

rope guide
guide

4

SSCCHHEEMMAATTIICCVVUUEE  EEXXPPLLOOSSEEEE

4

18

19

20

21

22

23

25

31

36

38

39

40

43

44

47

29

30

32

33

35

34

34

34

DH-18 ONLY

49

50 51

52

24

26

27

47

41

42

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com



LLEESSTTAAGGEE  DDEE  LL’’AANNCCRREE  DDUU  DDHH--1188  

Lester l’ancre avec de la grenaille de plomb ou d'acier (non fournie). Utiliser
de préférence de la grenaille n° 2 à 6. Une fois lestée, l'ancre pèse environ 7
kg (6 kg avec de la grenaille d'acier).

1. Tenir l’ancre à l’envers.
2. Remplir l’ancre de grenaille (tasser la grenaille à la main pour un rem-
plissage maximum).
3. Une fois l’ancre remplie, remettre le bouchon (38) en place.
4. Poser les 4 vis fournies (34) sans les serrer.

FFOONNCCTTIIOONNNNEEMMEENNTT  DDUU  LLEEVVIIEERR  DDEE  VVEERRRROOUUIILLAAGGEE  

Le deckHand comporte sous l’ancre un levier de verrouillage. Une fois l’ancre
relevée dans la base pousser le levier dans le sens de la flèche pour la ver-
rouiller en place. Le verrouillage assure la sécurité sur de l’eau agitée et lors
du transport sur remorque.

DD
EE

CC
KK

HH
AA

NN
DD

  1188
DD

EE
CC

KK
HH

AA
NN

DD
  1188

3

FFIILLLLIINNGG  TTHHEE  AANNCCHHOORR  OONN  TTHHEE  DDHH--1188  

Your DeckHand anchor must be filled with lead or steel shot (not provided). It
is recommended to use a shot size of #2 through #6. When filled with lead
shot your anchor will weigh approximately 16 pounds, (12 pounds with steel
shot).

1. Hold the anchor assembly upside down.
2. Fill the anchor with shot, pack shot manually to achieve a complete fill.
3. Once filled, place the plug (38) in position.
4. Install four of the screws provided (34). Do not over tighten screws.

LLOOCCKK  LLEEVVEERR  OOPPEERRAATTIIOONNSS  FFOORR  TTHHEE  DDHH--1188  

Your DeckHand is provided with a lock lever located on the bottom of your
anchor. To operate, retract anchor into base and turn lock lever in direction of
arrow to ‘Lock’ position. Lock lever provides convenient extra security on
rough water and when trailering.

plug
bouchon

lock lever
levier de 
verrouillage

anchor
assembly
ancre

fill here
remplissage

PP
AA

RR
TT

SS
  LLIISS

TT
PP

IIEE
CC

EE
SS

  DD
EE

  RR
EE

CC
HH

AA
NN

GG
EE

18

Description

Cover DH-18
Cover DH-35
Pig Ring (2 .ea DH-18)
Pig Ring (2 .ea DH-35)
Screw-#8-18x 1-1/2 Stallgrd (2 .ea)
Screw-#8-18x3/4 Stallgrd (2 .ea)
Motor Assembly - DeckHand- Includes 6-13

Shrink Tube 1/4x1-3/4 (2 .ea)
Shrink Tube 3/8x2 (DH-35)
Gear
Washer - Nylatron (2 .ea)
Washer - Steel
Gasket
Cover-Housing
Screw - 10-32x.375 (4.ea)
Snap Ring

Screw-#10-32x1/2 (3 .ea)
Washer- Lock Star #10 Ext Tooth  3.ea) 
Spool includes 60' rope
Bearing-Spool
E-Ring 3/8 Dia Shaft
Base- Mounting E-Coat
Switch-Momentary Anchor
Screw-#4-40x3/4 PPH (2 .ea)
Nut-Con/Mom Swt Anchor (2 .ea)
Spring-Anchor
Grommet-Anchor Cover Short (2 .ea)
Grommet-Anchor Cover Long (2 .ea)
Wire- Routing Clip (2 .ea)
Bag Assembly (includes 26-30)

Bolt- Mounting 3500 w/stallgd (4 .ea)
Mounting Washer-Rubber (6 .ea)
Washer 5/16 STD SS (4 .ea)
Nut 5/16 (4 .ea)

Anchor-Upper Half
Anchor-Lower Half
Screw #8-18x5/8 (as required)
Keeper Block
Lock Pin-Anchor
Plug-Anchor
Switch-Control Anchor
Switch Housing (DH- 18)
Switch Housing (DH-35)
Switch Plate
Screw-Switch Plate 6-20x1/2 (3 .ea)
Control Wire (DH-18)
Control Wire (DH-35)
Leadwire (DH- 18)
Leadwire (DH-35)
Rope Guide
Spring-Rope Guide
Washer- Eye Shaft (2 .ea)
Cotter Pin 3/32x3/4 (2 .ea)
Circuit Breaker
Tubing- Heat Shrink
Connecting Wire
Connecting Cable 14ga (DH-18)
Connecting Cable 10ga (DH-35)
Davit Assembly

Large Roller Assembly
Small Roller Assembly
Sleeve Roller Assembly
Safety Chain Assembly
Safety Pin Assembly
Mounting Bolts and Nuts (4 each)

Bag Assembly -DH 18 (anc. plug + screws)

IItteemm PPaarrtt

1 237-0200
237-0201

2 230-3005
230-3006

3 237-2121
4 237-2111
■ 237-7800
6 237-5400
7 235-5410
8 350-154
9 990-077
10 990-075
11 337-015
11a 410-015
12 830-036
13 237-3002
14 222-3455
14a 226-1718
15 237-7900
16 237-0000
17 226-3010
18 237-1900
19 237-4010
20 237-2130
21 237-3100
22 237-2700
23 237-2900
24 237-2910
25 237-6300
■ 299-4803
26 215-3501
27 230-1720
29 215-1726
30 215-3100
32 237-8000
33 237-8100
34 237-2100
35 237-2800
36 237-3600
38 237-6700
39 237-4000
40 237-6500

237-6501
41 237-6510
42 237-2150
43 237-0700

237-0701
44 237-0602

237-0603
45 237-1610
46 237-2710
47 215-1700
48 237-2615
49 237-8202
50 237-2031
51 237-0300
52 237-1412

237-1410
53 237-8410
54 277-4800
55 277-4801
56 277-4802
57 277-4803
58 277-4804
59 277-4805
■ 299-4804

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com



BBAATTTTEERRYY  CCOONNNNEECCTTIIOONNSS

1. Center control switch in
"Off” position.
2. Connect DeckHand lead-
wire to 12V battery. If addition-
al leadwire length is needed,
use a minimum of 10 gauge
wire. Connect red (+) to posi-
tive (+) battery terminal. Black
(-) to negative (-) battery ter-
minal.

PPOOSSEE  DDEE  LLAA  CCOOMMMMAANNDDEE  

La commande du guindeau (39) est munie d’un cordon de 2,4 m. (18 ft) per-
mettant de la monter n’importe où sur le bateau.

1. Choisir un emplacement. Si les fils doivent être débranchés dans le
boîtier de la commande (40), vveeiilllleerr  àà  lleess  rreebbrraanncchheerr  ccoorrrreecctteemmeenntt
(voir le schéma de câblage page 11).
2. Poser la commande avec les deux vis (34) fournies.

RRAACCCCOORRDDEEMMEENNTT  AA  LLAA  BBAATTTTEERRIIEE

1. Mettre la commande sur
OFF (arrêt).
2. Brancher le guindeau sur
une batterie de 12 V. Si les fils
ne sont pas assez longs, utilis-
er des rallonges de calibre 12.
Brancher le fil rouge (+) sur la
borne positive et le fil noir (–)
sur la borne négative.

EE
LLEE

CC
TT

RR
IICC

AA
LL  CC

OO
NN

NN
EE

CC
TT

IIOO
NN

SS
RR

AA
CC

CC
OO

RR
DD

EE
MM

EE
NN

TT
SS

  EE
LLEE

CC
TT

RR
IIQQ

UU
EE

SS

EE
LLEE

CC
TT

RR
IICC

AA
LL  CC

OO
NN

NN
EE

CC
TT

IIOO
NN

SS
RR

AA
CC

CC
OO

RR
DD

EE
MM

EE
NN

TT
SS

  EE
LLEE

CC
TT

RR
IIQQ

UU
EE

SS

11

SSWWIITTCCHH  IINNSSTTAALLLLAATTIIOONN  

Your DeckHand control switch (39) is equipped with an eighteen foot control
wire, allowing convenient mounting almost anywhere in the boat.

1. Select a control switch mounting location. If wire routing or control
switch mounting requires disconnecting of wires within switch housing
(40), ttaakkee  ssppeecciiaall  ccaarree  ttoo  iinnssuurree  tthhaatt  pprrooppeerr  rreeaasssseemmbbllyy  iiss  aacchhiieevveedd-
refer to wire diagram on page 11.
2. Securely attach switch housing assembly with the two screws (34)
provided.

CIRCUIT BREAKER

MOM/CON SWITCH

CONTROL SWITCH

C
O

N
T

R
O

L 
W

IR
E

BLACK

BLACK

RED

RED

BLACK LEAD 

RED LEAD

BOTTOM 
VIEW (UP)(DOWN)

JUMPER WIRE - RED

WHITE

WHITE

TO BATTERY 
NEGATIVE 

TO BATTERY 
POSITIVE 

GEAR MOTOR

CCAAUUTTIIOONN::
••  IImmpprrooppeerr  ppoollaarriittyy  hhooookk--uupp  ooff  bbaatttteerryy
lleeaaddwwiirree  ccoouulldd  ccaauussee  sseevveerree  ddaammaaggee
ttoo  ggeeaarr  mmoottoorr..
••  TThhee  DDeecckkHHaanndd  iiss  pprroovviiddeedd  wwiitthh  aa
sseeaalleedd  ccoonnttrrooll  sswwiittcchh  aanndd  cciirrccuuiitt
bbrreeaakkeerr..  SSuubbssttiittuuttiinngg  sswwiittcchheess  oorr
iinnssttaalllliinngg  mmuullttiippllee  sswwiittcchheess  ootthheerr  tthhaann
tthhoossee  pprroovviiddeedd  wwiillll  vvooiidd  mmaannuuffaaccttuurr--
eerrss  wwaarrrraannttyy..

AATTTTEENNTTIIOONN  ::
••  SSii  llaa  ppoollaarriittéé  eesstt  iinnvveerrssééee,,  llee  mmootteeuurr
rriissqquuee  dd’’êêttrree  eennddoommmmaaggéé..
••  LLee  bbooîîttiieerr  ddee  llaa  ccoommmmaannddee  dduu
DDeecckkHHaanndd  eesstt  ééttaanncchhee  eett  ccoommppoorrttee
uunn  ccoouuppee--cciirrccuuiitt..  LL’’eemmppllooii  dd’’uunnee  ccoomm--
mmaannddee  ddiifffféérreennttee  oouu  ddee  pplluussiieeuurrss
ccoommmmaannddeess  aannnnuullee  llaa  ggaarraannttiiee..

U
P

O
F
F

D
O
W
N

Switch housing
Boîtier de la
commande

Switch -center in “OFF” position before battery hook-up
Mettre la commande sur OFF (arrêt) avant le branchement sur la batterie

D

10

Mom & Dad
Text Box
For parts and service
call toll free: 1-888-404-1119
www.mikesreelrepair.com




